
BRIAN CUMBO
ATTORNEY AT LAW

86 W. Main St., Suite 100
P.0. Box 1844

Inez, KY 41224
(606) 298-0428

FAX: (606) 298-0316
cumbolaw@cumbolaw.com

ADMITTED IN KYAND WV

November 26, 2024

Public Service Commission
P.O. Box 615
Frankfort, KY 40602

RE: Martin County Water District
PSC Case No. 2020-00154

To Whom It May Concern:

Enclosed please find Martin County Water District’s Notice of Filing the amended information
packet for the November 26, 2024 Board meeting.

Thank you for your attention to this matter.

Very truly yours,

BRIAN CUMBO

BC/ld
Enclosure
cc: Martin County Water District

Hon. Mary Varson Cromer



COMMONWEALTH OF KENTUCKY

BEFORE THE PUBLIC SERVICE COMMISSION

In the Matter of:
[...]
645 Water Line Replacement and Booster Station Rehabilitation $ 1 255.000 STILL SEEKING GRANT FUNDING

$ 1 315 ,000 STILL SEEKING GRANT FUNDINGWolf Creek/Pigeon Roost Water Line Replacement

$ 7.652,000Meathouse Water Line Replacement and Booster Station Rehabilitation
Hode Water Line Replacement

STILL SEEKING GRANT FUNDING
$ 5 ,226,000 STILL SEEKING GRANT FUNDING

Cassell Branch Water Line Replacement and Booster Station
Rehabilitation $ 1 ,574 000 STILL SEEKING GRANT FUNDING

S 1,000.000 STILL SEEKING GRANT FUNDINGCreek Crossing Replacement
S STILL SEEKING GRANT FUNDING750.000Valve Insertion
S 650.000Water Plant High Service Pump Replacement STILL SEEKING GRANT FUNDING
$ ^,877 000Big Lick Water Line Replacement and Booster Station Rehabilitation STILL SEEKING GRANT FUNDING

$ 1,457 000Peter Cave Water Line Replacement and Booster Station Rehabilitation STILL SEEKING GRANT FUNDING
Sub-Total Water System Improvements $ 66,547,000

Infrastructure Improvements
10,000
10 ,000

$ Funded From Cash if Available
Funded From Cash if Available

Doors for Valve Vaults
Booster Stations - Building Repairs and/or Replacements
Filter Media Filters 3 thru 6

$
$ 60 ,000

Sub-Total Building andLand Improvements $ 80,000

Machinery and Equipment
Excavator w/Trailer (Mini w/attachments)
3/4 ton 4x4 tool truck with Hoist, Generator, and Compressor
(3)Passenger Truck 4x4
Road Bore Machine
Online Turbidimeters and Controller
Level Probes for Filter 4 and 5

$ 70,000
$ 120,000
$ 150,000
$ 15,000
S 24,000

15,000
Sub-Total Machinery and Equipment $ 394,000

Funded From Cash if Available
Funded From Cash if Available
Funded From Cash if Available
Funded From Cash if Available
Funded From Cash if Available
Funded From Cash if Available$

2025 Improvements From Funding Agencies $ 10,987,250
2025 Improvements Funded From Cash $

2025 Improvements Funded From FEMA $
474,000

1,320,000
2025 Improvements Still Seeking Grant Funding $ 59,220,000

Grand Total for 2025 Capital Improvements $ 72,001,250

4D-6



Martin County Water District, Inez KY
List of Bills for Consideration

26-Nov-24

AmountDescriptionVendor
Operations Account

1 AEP
2 Big Sandy RECC
3 Paintsville Utilities
4 Martin County Public Library
5 Martin County Water District
6 Sales tax
7 School tax
8 Alliance Water Resources
9 Alliance Water Resources
10 Brian Cumbo
11 Management Inf. Surcharge
12 Debt Service Surcharge
13 Kentucky Underground
14 Estech Systems
15 NexBillPay
16 Diesel Fuel Receipts
17 H&E Equipment Services
18 Rain for Rent
19 Premier Tank Solutions
20 Rain for Rent
21 CACI Collection Services
22 Jones Oil Company
23 Jones Oil Company
24 Jones Oil Company
25 Jones Oil Company
26 Rain for Rent
27 Deluxe
28 Mountain Water District

$Electric (26 bills) Estimated
Electric (9 bills) Estimated
Electric for token (9/04/24 to 10/02/24) Estimated $
Rent (Dec)
Sanitation (Oct)
10/2024 (estimated)
10/2024 (estimated)
11/1/24-11/15/24 O&M services
11/16/24-11/31/24 O&M services
Legal Fees
Estimated (actual collected will be paid)
Estimated (actual collected will be paid)
811 Services (Oct)
Phone System (Oct)
Fees (Oct)
Diesel Fuel (Oct)
Pump Rental
Pump Rental (Oct)
Premier Tank
Pump Serviced (Oct)
Collection Services
Diesel Fuel
Diesel Fuel
Diesel Fuel
Diesel Fuel
Pump Rental
District Re-Ordered Checks
Purchased Water

20,302.53
2,172.10

46.34
868.08
141.67

2,411.32
6,429.55

84,253.50
84,253.50
2,135.00

15,642.25
8,715.84

99.00
224.36
81.00

10,145.27
739.50

12,712.82
2,550.00
1,167.74

354.94
10,656.42
7,072.94
7,121.73
7,432.45

765.00
646.11

$

$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
S
$
$
$
$
$
$
$
$ 1.72
$ 289,142.68TOTAL

Operations Account - Debt Service Funding
1 KIA

Transfer Amounts
$Monthly funding for KIA Bond/Loan 5,700.00

5-1



Monthly funding for lease payment
Monthly funding for loan

$ 1,000.002 KACo
3 KRW/Regions Bank

TOTAL
$ 10,800.00
$ 17,500.00

$ 306,642.68TOTAL OPERATIONS

Security Deposit Account

Customer
1 Aleishia Hensley
2 Justin Jackson
3 Thelma Philyaw
4 Deborah Waller
5 Jobie Stacy

TOTAL

$Deposit refund due to customer
Deposit refund due to customer
Deposit refund due to customer
Deposit refund due to customer
Deposit refund due to customer

55.34
$ 0.46
$ 74.67

235.53
61.10

$
$
$ 427.10

5-2



]i m m m WATER RESOURCES*'Alliance
Professional Water and Wastewater Operations

Martin County Water District
OUR

MISSION
November 2024

We partner Administrative
with

Alliance Director of Safety Mark Mahler on site to perform training - staff received
Flagger and Trench and Shoring competent person training

communities
to deliver the
finest water

and
wastewater

Water Treatment

WTP to Distribution
services

available at a
competitive

price. We are
committed to
keeping water

safe and
clean while

serving
people and

taking care of
communities
with improved

technical
operations,

careful
management,
and financial

oversight, and
ensured

regulatory
compliance.

August Average- 1.60 MG Daily

September Average- 1.49 MG Daily

October Average -1.31MG Daily

WTP is currently averaging 1.26 MG Daily

New diesel pump from united rental and bulk tank installed at raw water intake -

reservoir was getting close to top of second screen before new pump installed now
back on third screen- estimated to full by end of November

Pumped 207.5 hours to the Prison in the month of October

Treated Water to Distribution System
(AVG )

f4 r»

Alliance Water
Resources, Inc.

206 S. Keene
St. Columbia,

MO 65201
CURRENTOCTOBERSEPTEMBERAUGUST

(573) 874-8080

7A-1



1A mmm WATER RESOURCES"Alliance
Professional Water and Wastewatd Operations

Martin County Water District

Distribution

Fixed 3 long term leaks- Estimated water loss 3 MG Monthly

Water main replacement on Collins Creek 100% completed,
New meter boxes with meters installed- service lines installed

Leak detection program identified 32 new leaks

Fixed a total of 38 water leaks in the distribution system for the month of October

Took apart control valve at 40E pump station & installed new seals (valve not holding
and water backflowing thru station) - ordering ASCO valve to correct issue

Removed 2nd pump at 292 pump station to do cost analysis on rebuild or replace

40W pump #2 is going out and is not pumping like it should. Needs a stack kit or
replacement- this will be expensive but necessary cost

Started winterizing all Pump Stations

7A-2



it m m m WATER RESOURCES 3Alliance
Professional Water and Wastewater Operations

Martin County Water District

7

f
»

*
'***
» *

5^
\

S «*

HKI- '-i r’K -.
Reservoir Level before UR pump on site

Reservoir Level 3rd Screen

25GPM Leak customer catching and
pumping to his house

Drone View Water Plant Clarifiers

Regulatory

The Martin County Water Treatment Plant performs operational water quality
monitoring to ensure compliance with all state and federal safe drinking water act
requirements, including chlorine, fluoride, iron, pH, manganese, solids, turbidity, and
bacteriological analysis

7A-3



Alliance
Professional Water and Wastewater Operations

Martin County Water District

Water Plant Operation
October 2024

Water Pumped

Total Water Production (gallons) 40,669,000

Total Water Metered/Billed (gallons) 12,297,000

Water Plant Usage (Gallons) 154,500

Backwash Water Usage (Gallons) 361,000

Average Daily Flow Treated (Gallons) 1,373,839

Maximum Daily Flow Treated (Gallons) 1,482,000

Fluoride Used (lbs.) 391.2

Chlorine Used (lbs.) 1,599

3,815Lab Tests

Water Quality Analysis
October 2024

Special RepeatRoutineTest

11(Pass)10 (Pass) 1Bacteriological

Reported Minimum Limit
0.6 mg/I0.89 mg/I

Average
Fluoride

Plant Sample

31

0.2 mg/IChlorine Low Readings

Total -

0.60mg/L

Free-
0.41mg/L

Total- 35
Free- 35

Distribution Sample

7A-4



it m m m WATER RESOURCES ®Alliance
Professional Water and Wastewater Operations

Martin County Water District

Customer Service Request and Work Orders

Meter Reads 3287

29Meter Sets

Turn offs-Close account 26

3Taps

20Meter Changes

Disconnects for Non-payment 31

3Boil Notices

66Line Locates

Water Leaks/Breaks 14

Other/Investigates 162

7A-5



Professional Water and Wastewatei ( >peratlons
Martin County Water District

Water Main Breaks & Service Lines

Location of Leak or Line
Break Calculated Loss for MonthDate

229 Coldwater Rd 1,181,74510/1/24
97 Randy Fannin Pi 31,07510/1/24

295,436505 Camp Br10/3/24
45 James In 1,181,74510/3/24

1,181,745131 Carter Br10/3/24
255 Ratliff Town Rd 39,39110/4/24

1275 E Main St 128,67610/4/24
1136 Rockcastle Rd 39.39110/4/24
4098 Rockcastle Rd 39,39110/4/24

5140 Buffalo Horn Rd 78,78310/10/24
231 Mudford Rd 29,54410/10/24

Turkey 78,78310/10/24
39,391131 Horn Est10/10/24

1257 saltwell Rd 39,39110/10/24
5756 Hode Rd 49,23910/10/24

4911 N Milo Rd 78,78310/11/24
19,696200 New Route 310/11/24

100 Kirk Plz 1,181,74510/11/24
44 Cline Complex Rd 1,181,74510/11/24

85 Newberry Ln 39,39110/15/24
78,78340 Horn Br10/16/24

173 Tomahawk Est 42,89210/16/24
4252 Blacklog Rd 42,89210/16/24

Old Route 3 1,181,74510/17/24
231 Otto Dr 590,87210/17/24

137,8704911 N Milo Rd10/18/24
73 Music Ln 39,39110/21/24

78,7833767 N Milo Rd10/21/24
21,4465924Rockcastle Rd10/21/24
39,391197 Otto Dr10/22/24
21,4467235 Rockcastle Rd10/23/24
39.391183 Little Blacklog Rd10/24/24
19,696441 Little Blacklog Rd10/25/24
39,3911971 Rockcastle Rd10/25/24

118,17432 Twin Br10/27/24
157,5664470 Blacklog Rd10/28/24
315,132107 Charlie Cline Rd10/29/24

32 Twin Br 118,17410/30/24

Total Gallons Lost Due to Line Breaks : 10,018,124

7A-6



IK m % WATER RESOURCES®Alliance
Professional Water and Wastewatei Operations

Martin County Water District

Repair Expenses Ending September 2024

% Budget
/ Line Item

Annual BudgetActual YTD
Expended

$5,000$640 13%Bldg. & Grounds Maintenance
$20,000$32,610 163%Vehicle Maintenance
$7,000$6,542 93%Water Plant Maintenance
$50,000$134,918 270%Distribution System Maintenance
$10,000$5,412 54%Water Meter Maintenance
$8,000$0 0%Street Maintenance
$100,000 180%$180,122Totals

Chemical Expenses Ending September 2024

% Budget
/ Line Item

Annual BudgetActual YTD
Expended

$0.00$8,644Sodium Bisulfite
$11,000$7,643 69%Sodium Hydroxide
$0.00$226Caustic Detergent
$15,000$2,622 17%Polymer
$30,000$34,286 114%Alum (DELPAC)
$20,000$37,979 190%Chlorine
$19,000$14,581 77%Permanganate
$7,000$3,821 54%Fluoride
$8,000$10,249 128%Chemicals Other - Water
$110,000$120,050 109%Totals

7A-7



II W # WATER RESOURCESwAlliance
Professional Water antI Wastt‘V\ at« *i Operations

Martin County Water District

Notes:

1) Building & Grounds Maintenance
a. Evans Hardware $23.31
b. R&J Building Supply $25.41

2) Vehicle Maintenance
a. Advance Auto $1,169.84
b. Oil Changers $217.85
c. Capital Tire $1,373.50
d. Samuel Delong $959.12
e. Evans Hardware $27.90
f. Rural King $142.92
g. Autozone $186.55
h. Suds Carwash $34.99

3) Water Plant Maintenance
a. Advanced Auto $84.78
b. Lowes $77.85
c. USA Bluebook $122.06
d. Evans Hardware $33.33
e. Trinity Hose $242.90

4) Well Maintenance
a. $0.00

5) Distribution System Maintenance
a. Consolidated Pipe & Supply $1,934.53
b. R&J Building Supply $211.87
c. Core & Main $6,862.92
d. Evans Hardware $105.86

6) Meter Maintenance
a. Consolidated Pipe & Supply $66.55

7) Sodium Bisulfite
a. CITCO Water $1,586.63

8) Sodium Hydroxide
a. $0.00

7A-8



II m m m WATER RESOURCES®Alliance
Professional Water and Wastewater Operations

Martin County Water District
9) Caustic Detergent

a. $0.00

10) Polymer
a. $0.00

11) Alum (DELPAC)
a. CITCO Water $2,189.75

12) Chlorine
a. CITCO Water $4,445.86

13) Sodium Permanganate
a. CITCO Water $2,083.03

14) Fluoride
a. $0.00

15) Chemicals Other -Water
a. CITCO Water $1,779.32

7A-9



KENTUCKY DIVISION OF WATER
DRINKING WATER BRANCH

MONTHLY OPERATION REPORT (MOR)-ALL WATER SYSTEMS
X

~jSURFACE WATER

GROUNDWATER
PURCHASE/DISTRIBUTE ONLY

Revised 1/24/21

Indicate one
with "X"10/2024MONTH & YEAR (mm/yyyy)

PWS ID : KY0800273 PLANT ID: A PLANT NAME Martin County Water Plant

PLANT CLASS: 3 DIST. CLASS: 2PWS NAME: Martin Co. Water District

DATE MAILEDAGENCY INTEREST (Al):

SOURCE NAME:
2987

COUNTY: MartinCrum Resevoir

Tug Fork
CERTIFICATION NUMBEROPERATOR(S) RESPONSIBLE / IN-CHARGE

Michael Sartin
CLASS

IV-A 21944WTP SHIFT 1
79751IV-AWTP SHIFT 2 Kody T Rainwater

79124 / 84357WTP SHIFT 3 Garrett McKinney / Joshua W Vaughan 11-A / II-A

81587 / 78548DISTRIBUTION Colby May / Justin Staton III / III
THIS REPORT MUST BE RECEIVED BY THE DIVISION OF WATER AND APPLICABLE FIELD OFFICE

NO LATER THAN 10 DAYS AFTER THE END OF THE MONTH.

TREATMENT PLANTS COMPLETE:
16671. DESIGN CAPACITY (gpm):

Dual media2. TYPE OF FILTRATION USED:

2.663. DESIGN FILTRATION RATE (gpm/sq. ft.):
0.8%4. PERCENT BACKWASH WATER USED:

#1 1/13/24 #2 - 3/18/10 #3 - 9/11/24S. DATE FLOCCULATION BASIN{S) LAST CLEANED:

S. DATE SETTLING BASIN(S) LAST CLEANED:

I certify under penalty of law that I have personally examined and am familiar with the information submitted herein. Based on my inquiry

of those individuals immediately responsible for obtaining the Information,I believe the submitted information Is true, accurate and

complete. I am aware that there are significant penalties for submitting false Information, including the possiblity of fine and

Imprisonment. See KRS 224.99-010 and 401 KAR 8:020. (Penalities under this statute and regulation may include fines up to $25,000 per

violation or by imprisonment for not more that one year, or both).
Recoverable Signature

Michael Sartin
Date

Signed by: Drinking Water Supv Compliance
SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

7B-1



KENTUCKY DIVISION OF WATER - DRINKING WATER BRANCH
WATER TREATMENT PLANT " MONTHLY OPERATING REPORT

PWS ID:
PLANT ID:

KY0800273
A

APPLICABLE TO ALL PLANTS 10/2024REPORT MONTH/YEAR:
PAGE OF 111

DISINFECTANTDISINFECTANTRAW
WATER

TREATED

pH ADJUSTMENTCOAGULANTCOAGULANT
Del Pac

HOURS
PLANT

OPERATED Pre PostPre
PPMPPM LBSPPM LBSPPM LBSLBS PPM LBSDAY GALLONS

252.4 27 9627 390.4184.32 165 4201 342 000 2401

27 12 2428.46 250424.0 194 56 174 4 201.344.0002

232.4 27 2428 8216 4 4 20 041.422.000 24.0 194 563

27.96 2 327 40 2 203256.00 20 8 4 201.473,000 2404

28.92 2326 41 2 14.20 0 324.0 194 56 15.71.482.0006

2623 33 2 0 30020.4256.00 22.5 4 201,365.000 24 06

25 93 2422 09 2 14.20 0.424 0 256 00 23 91.285.0007

252 1 27 7323.290.4256 00 22 9 4 201 338 000 24 0B

28 82 252401 2 14 20 0.424 0 256 00 22 21,385.0009

28 82 2524.50 2 20.4256 00 22 6 4 201.357.000 24 010

252.1 208224.500.4317 44 27 4 4 2011 1.387.000 24.0

2 1 27.96 2 424.504 20 0424.0 378 88 33 01.377.00012

25.93 2324.50 2 104378.88 332 4 201.368.000 24 013

2.32 2 25.9324.5004378.88 33.6 4 201,354.000 24 014

25.93 2 324 50 2 204378.88 34.0 4.2015 1,335,000 24.0

2.224.50 2 2 25.110.4471.04 42 1 4 201,343,000 24 018

2.12 1 24 5024.500.432.7 4 201,389,000 24 0 378 8817

2.42 0 28.4424 5026.4 4.20 0.324.0 317.441,443,00018

2.52 1 28 8224 504.20 0.424.0 389.12 33.31,403,00019

2 2 26 78 2.524 5041.2 4.20 0.420 24 0 450 561,310,000

23 25 93 2 524 504.20 0.4240 450 56 43.021 1,255,000

25 03 2.424 50 2 34.20 0424 0 450 56 42.51,270,00022

24.50 2 224 50 2 24.20 0424 0 450 56 40.01,349,00023

24 50 2 124 50 2 14.20 0424 0 256 00 21.71,412,00024

24 50 2 124 50 2 14.20 0.425 24 0 317 44 26 71,423,000

2593 2 224.50 2.14.20 0426 24 0 378 88 32 41,404,000

25.93 2 224 50 2 14.20 0.427 240 450 56 38.51,405,000

25.93 2 224 50 2 14.20 04240 317.44 27 31,393.00028

25 93 2 224 50 2 14.20 0.424 0 317.44 27.31,395,00029

2593 2 224.50 2.14.20 0.424.0 327 68 28.11,398.00030

2.1 2593 2 224.5032.8 4.20 0424.0 378 881.383.00031
828 8770 2130 2744 0 10240 042,589,000TOTAL

2 2 26 7 2 324.80.429 0 4 21,373.839 24 0 330 3AVERAGE

1.482.000MAX

31NUMBER DAYS IN OPERATION

7B-2



KENTUCKY DIVISION OF WATER DRINKING WATER BRANCH
WATER TREATMENT PLANT - MONTHLY OPERATING REPORT

PWS ID : KYO0OO273

PLANT ID: AAPPUCABLE TO ALL PLANTS

REPORT MONTH/YEAR: 10/2024

OF 11PAGE 2

CHEMICALS ADDED

CORROSION MainstreamKMn04pH ADJUSTMENTCARBONFLUORIDEDISINFECTANT